
    

 
 

 
 

RANCHO MURIETA COMMUNITY SERVICES DISTRICT 
15160 JACKSON ROAD 

RANCHO MURIETA, CA 95683 
916-354-3700 

FAX – 916-354-2082  
  
 

 AGENDA 
 

“Your Independent Local Government Agency Providing 
Water, Wastewater, Drainage, Security, and Solid Waste Services” 

 
 

REGULAR BOARD OF DIRECTORS MEETINGS ARE HELD 
3rd Wednesday of Each Month 

 
 REGULAR BOARD MEETING 

March 20, 2013   
Closed Session: 4:00 p.m. * Open Session 5:00 p.m.  

RMCSD Administration Building – Board Room 
15160 Jackson Road 

Rancho Murieta, CA 95683 
 

 
BOARD MEMBERS 

 
Gerald Pasek President 
Roberta Belton Vice President 
Betty Ferraro           Director 
Paul Gumbinger Director  
Michael Martel   Director 
[...]
February 17, Sunday, 3:26 p.m. Burglary. Via Del Cerrito. A ring and a watch were taken from a 
residence over the past 2 weeks. No forced entry, R/P has suspect information. Referred to SSD. 
 
February 21, Thursday, 6:03 p.m. Terreno Drive. SSD dispatch notified Security of a subject with a 
knife threatening to cut himself. SSD helicopter and ground units responded and located the 
subject. Information only. 



 
z:\suzanne\board\board packets\2013 packets\board 03-2013\agenda 9 c.doc P a g e  | 2 
  

February 22, Friday, 5:15 p.m. Brandishing. Laguna Joaquin Gazebo. Verbal disturbance at 
basketball court. Subject brandished a knife and then left the area. Possible suspect information. 
SSD to follow up. 
 
February 22, Friday, 6:30 p.m. to 9:30 p.m. Vandalism, theft. Stonehouse Park, Pera Drive, Lindero 
Lane.  A sign was taken from Stonehouse Park (Dog Must Be On Leash). On Pera Drive, an 
illuminated street number sign that was removed from a house and damaged. On Lindero Lane, 
there were nine (9) vehicles that had their tires slashed. The total number of tires that were 
damaged was 11. One of the victims had left the tailgate open and the suspects put 2 bikes (which 
were stolen and returned to the owner) in the back along with the sign. All of the victims were 
encouraged to file a SSD report. 
 
February 26, Tuesday, 1:11 p.m. Theft. Bella Union. Gardening tools and a wheelbarrow were 
taken from the yard. Referred to SSD for a report. 
 
February 27, Wednesday, 11:06 p.m. Attempted theft. Puerto Drive. Witness observed several 
subjects attempting to get into a vehicle that was parked on the street. They fled in an unknown 
type pickup truck. No entry made.  
 
During the month of February, District Security Patrol Officers also responded to complaints of 
disturbances and door bell ditching. 

RANCHO MURIETA ASSOCIATION COMPLIANCE/GRIEVANCE/SAFETY COMMITTEE MEETING 
The meeting was held on February 4, 2013. There was a brief discussion regarding the fine 
schedule change from 2012. There was discussion on whether or not Segways would be allowed 
on North Association streets. CHP considers Segways “people movers”, but allows local authority 
to decide on the use. The Committee decided that Segways would not be allowed on the North 
side. There was one (1) appearance regarding driveway parking, one (1) letter regarding street 
parking, and one (1) letter regarding failure to stop. The next meeting will be on March 4, 2013. 
 
JOINT SECURITY COMMITTEE MEETING 
The next Joint Security Committee Meeting is scheduled for April 23, 2013 at the Murieta Village 
Clubhouse. 
 
JAMES L. NOLLER SAFETY CENTER 
The Safety Center has been open most Mondays and Wednesdays from 10:00 a.m. to 2:00 p.m. 
VIPS Jacque Villa and Steve Lentz continue patrolling the District as another set of “eyes and ears”. 
 
The Safety Center is also available to all law enforcement officers for report writing, meal breaks 
and any other needs that arise. 
 
Anyone who is interested in joining the VIPS program or would like information on the 
Neighborhood Watch program can contact the VIPS at the Safety Center office at 354-8509. 
 
 



 
z:\suzanne\board\board packets\2013 packets\board 03-2013\agenda 9 c.doc P a g e  | 3 
  

NEW NORTH GATE 
The gate location has been finalized, the agreement signed and funds were to be released on 
March 15, 2013. RMA has sent out a Request for Proposal for Architectural Design Services and are 
due back to RMA by April 23, 2013.  
 
 
 



z:\suzanne\board\board packets\2013 packets\board 03-2013\agenda 9 d.docx  1 

MEMORANDUM  
 

Date:  March 8, 2013  

To:  Board of Directors 

From:  Paul Siebensohn, Director of Field Operations 

Subject: Water/Wastewater/Drainage Report  
________________________________________________________________________________ 

The following is District Field Operations information and projects staff has worked on since the 
last Board meeting. 
 
Water 
Water Treatment Plant #2 production flow is set at 
1.0 million gallons per day (MGD) and Plant #1 
production is at off for a total of 1.0 MGD.  The flow 
in Plant #2 was recently increased from 0.8 to 1.0 
mgd to accommodate a minor increase in use in the 
community. Total potable water production for 
February 2013 was approximately 19.7 million gallons 
(MG) or approximately 60.6 acre-feet. A total of 0.69 
inches of rainfall was recorded for the month 
February, below the past 10 year average of 2.89 
inches. 
 
Maintenance at the Water Treatment Plant (WTP) 
this past month included: repairing the  plumbing for 
Plant #2 drum screen;  replacing wear shoes on WTP 
#1 sedimentation basin flights in both basins (shown 
in photo on right); repairing flash mixer for WTP #1; 
replacing WTP  #1 chlorinators. 
 
Water Source of Supply    
Diversion from the Cosumnes River ended on March 3, 2013 due to the reservoirs being full to 
their spillways. We will top-off the reservoirs to replenish the water until we will begin filling again 
after April 15, once stop logs (batter boards) are allowed to be installed in the spillways to capture 
an additional two (2) feet of storage water. 
 
On March 6, 2013, the combined raw water storage for Calero, Chesbro, and Clementia Reservoirs 
measured 4,668 acre-feet (1,521 MG).  So far this season, a total of 1,399 acre-feet (455.74 MG) of 
water has been diverted. For perspective, the District typically produces 1,800 acre-feet through 
the water treatment plants each year. 
 
 
 



z:\suzanne\board\board packets\2013 packets\board 03-2013\agenda 9 d.docx  2 

Wastewater  
Influent wastewater flow averaged 0.399 million gallons a day or a total of 11,171,569 gallons, 
(41.94 acre-feet) for the month of February. A total of 251 acre-feet of secondary wastewater was 
measured in the secondary storage reservoirs on February 6, 2013, compared to 244 at this time 
last year. 
 
Staff had to pull one (1) of the two (2) pumps at our Main Lift South sewer pumping station due to 
a motor failure, shown in photo below. It was replaced with a spare we had on hand. 
 

 
 
Drainage / CIA Ditch 
Staff is no longer cutting vegetation in the drainage system as we are in the rainy season.  The goal 
is to leave the drainage during the rainy season in a natural state to catch, filter, and slow the 
velocity of stormwater runoff as part of Best Management Practices (BMPs) for stormwater 
control. 
 
As requested by Anderson Ranch, staff started flow to the CIA ditch on March 6 for irrigation of 
crops. As the ditch is not typically started until spring time, staff rushed to clear the ditch brush 
and debris washed down the ditch by its flow. 
 
Water metering 
Water meter maintenance completed in February included replacement of twenty (20) water 
meters and ten (10) MXUs. Utility staff responded to nine (9) calls for water leaks. One (1) was a 
District service line which was repaired. The others were irrigation leaks on the homeowners’ side. 
Staff also completed fifteen (15) Utility Star Work Orders and marked out eight (8) USAs as well.  
 
Other Projects: 
The Well Augmentation project is still on hold until the weather clears up.  
 
The inspection of the Main Lift North (MLN) wet wells and two (2) manholes leading up to it 
went well. After the temporary bypass pumps were set up, but prior to the inspection, staff 



z:\suzanne\board\board packets\2013 packets\board 03-2013\agenda 9 d.docx  3 

pressure washed the wet wells and removed almost a foot of grit and debris that had collected 
there (shown below). The inspector from HDR/Schiff commented that the corrosion he saw was 
the most extensive he has seen in his 11 years working in the field. The inspection report should 
be available by next month’s Improvements Committee. 

 

 
Some of the grit and debris removed from MLN wet wells. 

 

 
Temporary bypass piping set up by District staff. 

 



z:\suzanne\board\board packets\2013 packets\board 03-2013\agenda 9 d.docx  4 

 
Inspector conducting inspection down in wet well #2 at MLN. 

 

 
Concrete corrosion leaving aggregate used in concrete exposed as well as damaging  

aluminum beams used in decking support. 
 







z:\suzanne\board\board packets\2013 packets\board 03-2013\agenda 11 a.docx 

MEMORANDUM 
 
Date:  March 14, 2013 

To:  Board of Directors 

From:  Edward Crouse, General Manager 

Subject: Receive Presentation of Water Treatment Plant Expansion 
________________________________________________________________________________ 
  
John Sullivan will be making a presentation of his most current proposed plans for the water 
treatment plant expansion.  
 
Attached is a summary of his proposed plan for construction and financing. 
 
Jon Hobbs will be present to assist the Board in dialogue on our ability to contract for a Design 
Build arrangement, financing concerns, prevailing wage issues, performance guarantees as well as 
other legal issues that come to light during John’s presentation. 
 
 





















 

 

 

 

 Page 1 of 12 

Plant Retrofit References 
The attached document summarizes a few of GE’s drinking water plant retrofit experience. 
Though the retrofit experiences have been widely varied in scope, GE has been able to 
maximize the use of existing structures while optimizing the application of the ZeeWeed® 
membrane products.    



 

 

 

 

 Page 2 of 12 

Draper, Utah 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Location Draper, Utah 

Type of system ZeeWeed® Ultrafiltration, sand filter retrofit 

Process Ultrafiltration for Giardia, Cryptosporidium and 
turbidity removal  

Capacity 6.6 MGD 

Date of start up October 2004 

Membrane model ZeeWeed® 1000 

Raw water source Run-off Entering Salt Lake Valley 

Raw water quality: 

Turbidity (NTU) 

Temperature (°C) 

 

0.2 – 5.0 

Minimum 1°C 

Pre-treatment process Settled water 

Summary of System Design Parameters 

Number of trains 2 

Net flux 26.2 gfd 

Membrane system 
recovery 

95% 

 

After a pre-bid pilot of mountain run-off water in the Salt Lake Valley watershed, GE supplied 
a ZeeWeed 1000 ultrafiltration membrane system for the Draper Irrigation Company’s 
Water Treatment Plant, Utah. This project was awarded to GE in March of 2003. The facility 
was placed into operation in October of 2004.  

The ZeeWeed®1000 series membranes treat non-coagulated, settled water that flows by 
gravity through the existing flocculation and sedimentation basins.  The membranes were 
installed in the facility’s two existing filter basins after removal of the media and under-
drains.  Each membrane treatment train has a capacity of 3.3 MGD, for a total plant capacity 
of 6.6 MGD.  Figure 3.1 shows the proposed placement of the process equipment within the 
existing water treatment plant.   
 



 

 

 

 

 Page 3 of 12 

Feed Piping 

New feed piping was installed to convey the pre-settled water by gravity into the membrane 
basins.  This included a new settled water inlet trough, isolation valves and interconnecting 
stainless steel piping. An automated inlet valve was also installed in each filter. 
 

Filter Modifications 

To accommodate installation of the membranes in the filter basins, the existing media, 
surface wash mechanisms, wash water troughs and under-drains were removed.  Minor 
concrete construction was required to thicken the intermediate wall dividing the two filters to 
allow it to function as a support wall for the membrane cassettes.  The interior wall of the 
backwash waste channel was also used to support the cassettes.  New trough penetrations 
were cut into this existing wall. The abandoned openings were subsequently sealed. A 
chemically resistant coating was also applied to protect the concrete. 
 

Cassette Installation 

Five, ZeeWeed®1000 cassettes were installed in each basin.  Each cassette contained 63 of a 
maximum of 72 modules using the ZeeWeed®1000 - 3 stack configuration and provision for a 
sixth cassette was also included in the design of each basin. These design features allow for 
additional modules to be installed in the future if required.  Backwash water from the 
membrane system is wasted from the tank using overflow troughs that are connected to the 
existing backwash channel. 

The cassettes were installed and can be removed for service using either of two motorized 
monorails and lifting chains. The existing roof was maintained with space for the removal of 
the 3 stack cassettes.  
 

Filter Gallery Upgrades 

The existing piping in the filter gallery was removed to accommodate installation of two new, 
end-suction permeate pumps and a recirculation drain pump, as well as permeate, 
backpulse and CIP piping. 
 

Ancillary Support Equipment 

Support equipment for the membrane system including backpulse tanks, a CIP tank, blowers 
and compressors were installed in existing rooms that previously housed a pneumatic 
backwash tank, compressors and other miscellaneous equipment. 



 

 

 

 

 Page 4 of 12 

Figure 3.1:  New Plant Layout – Proposed Membrane Installation 

 
 
 
 

Figure 3.2:  Photographs of the Draper, UT 6.6 MGD WTP  

 

 

  

 

 

 

 

 

 

 

 
 
 
 
 
 
 
  



 

 

 

 

 Page 5 of 12 

Cold Lake, Alberta, Water Treatment Plant 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Location Town of Cold Lake, Alberta  

Type of System ZeeWeed® Ultrafiltration, sand filter retrofit 

Process Ultrafiltration for Giardia, Cryptosporidium and 
turbidity removal. 

Capacity 5.8 MGD  

8.7 MGD Future Expansion  

Commissioned February 2005 

Membrane Model ZeeWeed® 1000 

Raw water source Surface Water 

Raw water quality:                       

Turbidity (NTU) 

TOC(mg/L) 

Temperature (°C) 

  

0.5 – 0.8 

7.0 – 7.5  

1.0  – 5.0  

Pretreatment process Direct Filtration with Straining  

Summary of System Design Parameters 

Number of trains 2  

Net flux 18 gfd at 1 degree C 

Membrane system recovery 92% 

 

The town of Cold Lake Alberta is located approximately 300 kilometers northeast of 
Edmonton.  The town treats raw water from Cold Lake to produce drinking water for its 
14,000 residents.  The original 4.5 MGD (17 MLD) water treatment plant was commissioned 
in 1981 and used three (3) conventional sand filters to treat the raw water without 
coagulant addition.  Fluoride and chlorine were added to the filtered water prior to sending 
it through the distribution system.  Backwash waste from the filters was returned to the 
lake. 

The original plant could not meet the new standards for media filtration proposed by 
Alberta Environment of less than 0.3 NTU with excursions up to 1 NTU for a maximum of 15 
minutes per day, nor the requirement to maintain particle counts to below 20 counts/mL 
with excursions up to 50 counts/mL for a maximum of 15 minutes per day.  As the raw 



 

 

 

 

 Page 6 of 12 

water particulates were so small that the existing media filters did not have the ability to 
reduce particle counts to these levels even with coagulant addition, the town began to look 
for other solutions. 

The constraints on a plant upgrade included land locking as the plant was surrounded on 
two sides by the lake, and residential buildings are located immediately adjacent to the site.  
Only a small section of land was available between the plant and the existing roadway.  In 
addition, it was necessary to continue to send backwash waste back to the lake due to 
small sewer line sizes in the area.  With backwash waste being returned directly to the lake, 
chemical addition was unacceptable for the treatment process.  Immersed ultrafiltration 
membranes were identified as the best solution for the plant upgrade as membranes could 
meet and exceed the proposed Alberta Environment standards for turbidity and particle 
counts without chemical addition, and could also be retrofitted into the existing tankage 
without any increase in the available plant footprint. 

In order to continue to provide drinking water to the town’s residents during the retrofit 
process, the town opted to lease a temporary membrane water treatment plant from GE.  
The temporary plant consisted of a single train of five (5) cassettes of 48 modules of the 
ZeeWeed®1000 product operating in overflow mode.  The temporary plant was sized to 
produce 2.1 MGD (8 MLD) and consisted of two main pieces: a membrane tank with 
integrated backpulse water storage tank, and an ISO shipping container containing all of 
the required pumps, equipment, valves and instrumentation (Figures 3.3 and 3.4).   

A new concrete pad was poured between the existing building and the road and a pre-
fabricated steel building mounted on the pad to house the temporary plant equipment.  
Rather than having a temporary structure constructed, the town elected to build a 
permanent structure that could be used for office and laboratory space once the 
temporary plant was removed from service.  A roll-up door provided access for installing 
the temporary plant equipment into the building. 

 
 
 
 
 
 
 
 
     

 
 
 
 

Figure 3.3: Temporary plant, membrane 
tank being lifted into the new building 

Figure 3.4: Temporary plant, piping 
between membrane tank and ISO container 

 



 

 

 

 

 Page 7 of 12 

The full scale plant upgrade was designed for 5.8 MGD (22 MLD) which was achievable 
using only two (2) of the three (3) existing filters.  Each of the two (2) filters was 
converted into a membrane tank in which five (5) cassettes of 96 modules of the 
ZeeWeed®1000 product were installed, with space for a sixth cassette if required.  The 
modules in the temporary plant were transferred to the full-scale plant.  As with the 
temporary plant, the full scale plant was designed to operate in overflow mode.  All 
three (3) filters were converted to membrane tanks during the construction process 
such that the plant can be expandable to 8.7 MGD (33 MLD) in the future by adding 
membranes into the third filter.  The addition of membranes into the existing footprint 
will allow the capacity to almost double from the original capacity of 4.5 MGD (17 
MLD) to 8.7 MGD (33 MLD). 

The modifications to the original filter basins are shown in the drawings below.  The 
original filter walls were maintained, with the underdrain and backwash troughs 
removed.  The tanks were shortened with the addition of a new wall along the back of 
the filters.  The floor was then remodeled to provide an influent and drain trough 
down the center of each tank with a two (2) percent slope towards the influent and 
drain connection.  The new floor was created by building a sub-floor from plywood 
and evenly spaced “feet”.  Construction foam was placed on top of the sub-floor and 
cut to create the desired slope.  Finally, concrete was poured onto the entire structure.  
The final step to the construction of each tank involved building a new wall for the 
new, deeper backwash collection channel.  Notches were provided in this wall for the 
installation of lateral backwash troughs for collection of backwash wastewater. 

 

  

Figure 3.5: Original filter, section view Figure 3.6: New membrane tank, section view 

 



 

 

 

 

 Page 8 of 12 

  
Figure 3.7: Original filter, plan view Figure 3.8: New membrane tank, plan view 

 
 

 
 

  
 
Figure 3.9: Original filter 

 
Figure 3.10: New membrane tank 

 
 
The original filter gallery was gutted for the installation of a raw water automatic screen, 
permeate pumps and a tank drain/recirculation pump.  Blowers and air compressors were 
placed in an old transformer room.  The plant’s ozonator room, previously unused, was 
converted into a space for the membrane cleaning chemicals.   

As space was limited for backpulsing equipment, backpulse water was drawn from the 
clearwell rather than from a dedicated tank.  In order to fit the backpulse pumps in the pump 
room over the clearwell, vertical turbine pumps were required. 

 



 

 

 

 

 Page 9 of 12 

 
 

 
 

 
Figure 3.11: Original filter gallery 

 
Figure 3.12: New pumps in filter gallery 

 



 

 

 

 

 Page 10 of 12 

Saugeen Shores, Ontario  

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Location Town of Saugeen Shores, Ontario 

Type of System ZeeWeed® Ultrafiltration, sand filter retrofit 

Process Ultrafiltration for Giardia, Cryptosporidium and 
turbidity removal. 

Capacity  3.96 MGD (Expandable to 4.5 MGD) 

Commissioned Spring 2006 

Membrane Model ZeeWeed® 1000 

Raw water source Surface Water 

Raw water quality:                       

Turbidity (NTU) 

Temperature (°C) 

  

 1.7 (Average) 

2 - 20 

Pretreatment process Screening, seasonal pre-chlorination (for Zebra 
Mussel control) 

Summary of System Design Parameters 

Number of trains 4 

Net flux 19.7 gfd 

Membrane system recovery 95% 

 

The town of Saugeen Shores Ontario was created when the towns of Saugeen, Port Elgin and 
Southampton were amalgamated and is located on the shore of Lake Huron, west of Owen 
Sound.  Originally, there were water treatment plants in both Port Elgin and Southampton.  
The Port Elgin plant was aging and would have required a major overhaul, so the town of 
Saugeen Shores opted to upgrade the more recent Southampton plant, built in the 1980s, to 
turn it into a regional plant. 

At the Southampton plant, raw water from Lake Huron was treated to produce drinking 
water for the town.  The original water treatment plant consisted of pre-chlorination for zebra 
mussel control, polyaluminum chloride addition in a rapid mixer, two (2) reactor-clarifiers, 
and three (3) dual media pre-engineered, pre-fabricated steel filters.  The filtered water was 



 

 

 

 

 Page 11 of 12 

then chlorinated prior to distribution.  The waste from the system was stored in surge-settling 
tanks with decanted water being discharged back to the lake via a drainage ditch and sludge 
being sent to the sanitary sewer system.   

In turning the plant into a regional plant, it was necessary to increase the capacity 
significantly.  Immersed ultrafiltration membranes were selected as the ideal means to 
accomplish the capacity increase while minimizing construction costs.   

The membrane water treatment plant was designed for an initial capacity of 3.96 MGD, to be 
maintained even with one train out of service for cleaning or maintenance.  An additional 
requirement was that the plant should by hydraulically sized to be expandable to 4.5 MGD 
simply by adding membranes.  The design of the retrofit was based on retrofitting four (4) 
membrane trains into one of the two reactor-clarifiers.  Each membrane train was sized to 
hold three (3) cassettes of 72 elements partially filled with ZW1000 membranes. 

By using only one of the two reactor-clarifiers, the continued production of drinking water for 
the town will be simple as one reactor-clarifier and one filter will remain online throughout 
construction.  In general, the construction will be divided into two (2) phases.  In phase 1, one 
reactor-clarifier will be taken off line and two of the original media filters will be removed to 
make space available for installation of the membrane system permeate pumps, backwash 
pumps, and other ancillary equipment.  The CIP equipment will be located in the chemical 
room.   

All of the clarifier internals will be removed in order to create four (4) membrane tanks within 
the reactor-clarifier.  As the reactor-clarifier is deeper than required for the membrane 
system, a new concrete floor will be built to make the tank shallower, with styrofoam fill used 
to secure the concrete.  A backwash channel will be built on one side of the membrane tanks 
within the existing tank to service two (2) of the membrane tanks.  A second backwash 
channel will be built outside the original clarifier footprint on the other side to service the 
remaining two (2) membrane tanks.  The two backwash channels will be connected with a 
common drain pipe poured into the concrete at the south end of the clarifier. 

The last step in Phase 1 will consist of making the feed connection to the new membrane 
tanks.  In order to minimize downtime, the new feed header will be completely assembled 
prior to installation.   

In Phase 2 of the construction, all four (4) membrane trains will be in operation.  The 
remaining filter will be taken offline and the remaining reactor-clarifier will be used to treat 
the membrane system wastewater.   

Figures 3.13 and 3.14 show the original plant layout, tankage, and the final plant 
arrangement. 

 
 
 
 
 
 
 
 
 
 

 



 

 

 

 

 Page 12 of 12 

Figure 3.13.  Original Plant Layout 

 
 

 

Figure 3.14.  Membrane Plant Layout 

 
 



Installation List of ZENON Drinking Water Treatment Plant Retrofits 
 

Drinking Water Type of Retrofit Size 
(mgd) 

Date 
Commissioned 

Fenelon Falls, ON • This is an old building and used the existing flocculation tanks 
and clear well.  New membrane tanks. 

• ZW500 

1.1 2001 

Draper, UT • Sand filter retrofit.  This is a ZW1000 settled water 
application. 

6.6 Mar 2004 

Anthony Henday, AB • Retrofit tankage into clarifier tanks.  Two trains were 
retrofitted and three trains were new. 

2.9 
5.6 

Feb 2002 
Nov 2002 

Orangeburg, SC • Filter Backwash Water 0.378 
 

Sept 2002 
 

Picture Butte, AB • Clearwell exterior walls kept and interior walls modified to 
include membranes and flocculation tankage. 

• ZW500b 

1.19 
1.85 

July 2001 
Nov 2001 

Osan Air Base, Korea • Osan Air Base, Korea is a U.S. Army Base with a 2.7 mgd 
retrofit plant into the 3 existing sand filters - 2 filters are used 
for the membrane trains and the third filter will house the 
equipment.  I was given a commissioning date of July 2004 
over 6 months ago, and cannot confirm this date.  The system 
will use the municipal drinking water supply as its raw water.  
In the event that this becomes contaminated, the system will 
operate using low, on set wells. 

• ZW1000 

2.7 July 2004 
 

Cold Lake, Alberta • Cold Lake, Alberta is a retrofit where ZW-1000 membranes 
are to be installed within existing sand filter basins.  Of the 
total of three filter basins, only the first two basins will be 
retrofitted originally to yield a capacity of 5.81 mgd (or 22 
MLD).  The third basin will be used for the future expansion 

5.81 Feb 2005 



(which would yield a total capacity of 33 MLD or 8.72 MGD).  
Because this is a retrofit, a Capex unit will be sent to site for 
use during construction.  This is a direct filtration, surface 
water plant. 

Saugeen Shores, ON • Saugeen Shores, Ontario is a 15 MLD (3.96 mgd) retrofit.  
Four ZW-1000 membrane trains will be retrofitted into one of 
the two existing inclined tube settlers.  This is a direct filtration 
application with a lake water source.  The plant will operate 
with a partial siphon, there is enough head difference to run a 
train without the permeate pump up to about 3/4 of its rated 
flow.  Hydraulic and future capacity is 17 MLD.   

3.96 Sept 2005 
 

Duck River, TN • Used existing facility to house some of our equipment.  New 
membrane tanks located in a new building. 

• ZW1000 

9.5 
(Future: 
14.25) 

June 2004 

Thornton, CO • This project will increase the capacity of the existing 
Columbine WTP from 30 MGD to 45 MGD (50 MGD from 
the UF). The project includes improvements to the raw water 
pump station, modifications to the pretreatment and upflow 
solids contact clarifiers, and replacement of the existing 
gravity-flow tri-media filters with 50 MGD of UF membrane 
capacity. A portion of the UF filtrate will then be treated 
further with 15 MGD of RO membrane capacity to reduce 
nitrates and TDS concentrations. 

45 MGD 
(50 MGD 
from UF) 

Jan 2005 
 

Marmagen, Germany • ZW1000 into sand filters.  Direct filtration application. 0.3057 
 

Jan 2001 
 

St. Saviours, UK • ZW500c into clarifiers 3,698 gpd 
 

Mar 2004 
 

New Baltimore, MI • ZW-1000 retrofit into sand filters. Settled water application, 
plate settlers will be installed in the existing settling tanks to 
accommodate the higher plant capacity. 

6 Early 2006 



Charleroi WTP, 
Charleroi, PA 

• ZW500d treating surface (river) water. Coagulation 
pretreatment for removal of turbidity, manganese and iron. 

6.4 Aug 2007 

JM Cranor WTP, 
Hendersonville, TN 

• ZW500c treating surface (river) water. Coagulation 
pretreatment for removal of turbidity, manganese and iron. 

4 Jan 2006 

Jefferson City WTP, 
Jefferson City, TN 

• ZW1000 7.5 2010 

Mid-Dakota WTP, 
Mid-Dakota, SD 

• ZW1000 13.5 2010 

Washburn WTP, 
Washburn, ND 

• ZW1000 3 2010 

Valley City WTP, 
Valley City, ND 

• ZW1000 5 ?? 

Creston, IA • ZW1000 12 ?? 
 



San Joaquin WTP
San Joaquin
35 MGD
(ZW1000, March 2005)

Olivenhain WTP
34 MGD
(ZW500, 2000)

Twin Oaks WTP
San Diego
100 MGD
(ZW1000, 2008)

Rio Lindo Academy WTP
Healdsburg
0.25 MGD
(ZW1000, 2010)

Hemet WTP
10 MGD
(ZW500, 2006)

Perris WTP
Perris
10 MGD
(ZW500, 2003)

Fox Hills WTP
1 MGD
(ZW1000, 2006)

Riverside WTP
Riverside
10 MGD
(ZW1000, 2008)

American Canyon WTP
Napa
3 MGD
(ZW500, June 2004)

Ventura WTP
10 MGD
(ZW1000, 2007)

Lake Berreyessa WTP
Napa County
0.29 MGD

(ZW1000, 2010)

Big Creek WTP
Big Creek
0.02 MGD
(ZW100, 2008)

Mid-Canyon WTP
Clovis
0.72 MGD
(ZW1000, 2010)



z:\suzanne\board\board packets\2013 packets\board 03-2013\agenda 12 a.doc 

MEMORANDUM 
 
Date:  March 12 2013 

To:  Board of Directors 

From:  Improvements Committee Staff 

Subject: Receive Water Usage Factor Review Presentation  
________________________________________________________________________________ 
  
RECOMMENDED ACTION 

Receive presentation from Lisa Maddaus, Maddaus Water Management, regarding the water 
usage factor review.  
 
Release the Draft Summary of Demand Factors Analysis Technical Memorandum for a 30 day 
public comment period.  
 
BACKGROUND 

Attached is the Draft Summary of Demand Factors Analysis Technical Memorandum prepared by 
Lisa Maddaus, Maddaus Water Management, Inc. Lisa was assisted by Bill Maddaus as well as 
Darlene Gillum, Paul Siebensohn and me.  
 
The basic purpose of the memorandum was to review our historic billing data for consideration of 
updating our individual lot category demand factors. 
 
The Memorandum presents results of the review of billing data back to 1998 through a variety of 
weather scenarios and economic periods. The memo also highlights seasonality minimum and 
maximums with a 13 month rolling average water use. 
 
In addition, the memo evaluates a per capita analysis as well as a calculated water demand by lot 
type based on historical indoor use and projected outdoor irrigation demands. 
 
These last two efforts were used to validate the recommended new usage factors. 
 
Although not related to lot demand factors, the appendix includes a summary of maximum 
production rates as well as information on peaking factors. 
 
Following discussion at the Improvements Committee, Lisa made editorial changes to the text for 
clarification and added separate new graphs for RM North and South. Both Lisa and Staff reviewed 
vacancy rates due to foreclosures and the like, and found it to be on the order of 2.7% which 
relates to about a 1% correction, which was determined to be so minor as not to require changes 
to the analysis. We also added proposed new demand factors for estate lots to better correlate to 
proposed lot sizes. In addition, we are working on commercial demand conversion factors. 
 
Lisa will attend the meeting to present the memo and be available to answer questions. 



Public Draft for Review Purposes only.  This is a draft memorandum and is not intended to be a final representation of the work done or 

recommendations made by Maddaus Water Management. It should not be relied upon; consult the final memorandum.  Use of contents on this 

sheet is subject to the limitations specified in Section 12 of this document.       

            1 | P a g e  

 

 

 

Public Review Draft Technical Memorandum 